Signature Not Verified
For Question,

Please Conta€t with SGS
www.tw.sgs.qom

R3R4F 2
Test Report

THEAIR KRG AP 00 OO O A
SEKOND CREATIVE DESIGN CO., LTD.

pR TP e FIOELERRE - #8515 165

NO. 16, ALY. 15, LN. 8, KAIAN 1ST STREET, ANNAN DISTRECT, TAINAN CITY 709, TAIWAN, R. 0. C.

5.5 (No. ): CT/2015/60880 p ¥ (Date): 2015/07/03  F # (Page): 1 of 5

T RER &G ¥ R P i &2 FE3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

ﬁffiiﬁfé (Sample Submitted By) : FF ARG L2 7 (SEKOND CREATIVE DESIGN CO., LTD.)
% #-(Sample Description) T AFEFMME-5 /ﬁt i

1‘% L% "'J #.(Style/Item No.) . SE-02287

# & B (Sample Material) : 4545 CAST IRON + merxmit & COATING (¥ 2) + %+ (4548 CAST IRON)
4 A& & & (Manufacturer/Vendor) @ & # £] & % > F *T= @ (SEKOND CREATIVE DESIGN CO., LTD.)
% # B (Country of Origin) ;o8 (TAIWAN)
J it p 8y (Sample Receiving Date) ¢ 2015/06/24
B2 7 (Testing Period) : 2015/06/24 TO 2015/07/03
B3R 2 K (Test Requested) D RBE AR S EARNSEEE RS fsf;?" M 2 E (102,08, 20303 &

F %1021350146%.4 B ) » RIFEEB4- 47 F o / As specified by client,
with referenece to Article 6 of Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on
2013/08/20) to test Leachable Lead and Cadmium content.

R 2 % (Test Results) : #FA7T-TF (Please refer to next pages).
i

Signed for and\xp B
SGSTAIWANLTD:
Chemical Laboratory— Taipei
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REE % (Test Results)

B3R 0 = (PART NAME) No.1 :

25 9 & (BLACK COATING)

15, LN. 8, KAIAN 1ST STREET, ANNAN DISTRECT, TAINAN CITY 709, TAIWAN, R. 0. C.

% £ 2%
R T o (v ﬁlfne) M3 i ; 'T-l (Re;ul t) RE
(Test Items) (Unit) ?ml) (Method) w00 [ w1 Einit)
& / Lead mg/L S AREE F R % 0.05 n. d. 2.5
F-RIT MBI E MR %
mg/L (MOHWU0009 02, 104747 29p 342 0.05 n. d. 2.5
a3 5104190064784 ) > R R
ng/L ﬁf%%ﬁ?@“*ﬁ@”ﬁ~/“ 0.05 | nd 2.5
described in Method of Test for
= - 2350 Food Utensils, containers and
4% / Cadmium mg/L Packages - Test of Glass, 0.01 n. d. 0.25
Porcelain and Enameled Products
mg/L (MOHWU0009. 02, MOHW Food No. 0.01 n. d. 0.25
1041900647 announced, April 29,
mg/L 2015), Analysis was performed by 0.01 n. d. 0.25
ICP-AES.
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B3EF0 = (PART NAME) No.2 : 24 % A& (BLACK COATING)

E 25
I35 8 e . ;fﬂe) R ;?;1 Reaty| E
(Test Items) (Unit) (D) (Method) (LOQ) o2 (Limit)
4 / Lead mg/L S aREE  FE . % 0.05 n. d. 2.9
F-RIT MBI E MR %
mg/L (MOHWU0009. 02, 104#4°*% 29p R 0.05 n.d. 2.5
&3 5104190064752 =2 ) 0 MR B
ng/L e LR R IEFRA AT/ As[T 05 [T g 2.5
described in Method of Test for
= - 1380 Food Utensils, containers and
4% / Cadmium mg/L Packages - Test of Glass, 0.01 0.0434 0.25
Porcelain and Enameled Products
mg/L (MOHWU0009. 02, MOHW Food No. 0.01 0.0387 | 0.25
1041900647 announced, April 29
mg/L 2015), Analysis was performed by 0.01 n. d. 0.25
ICP-AES.

# tx(Note) :
1. mg/L = ppm
2. L0Q = Limit of Quantification (% & #&*3)
3. n.d. = Not Detected = less than LOQ (& # )
4,&%ﬁ%ﬁiiﬁwﬂéfi’%ﬂﬁ—i%?ﬂuﬂ’ﬁgaTﬁﬁﬁ H A Ap B PR o / Due to the
commercial competition and other consideration the client can’ t provide information related to the
submitted sample besides the information listed on the page one.

. RFRAR 2 Wk A 2 ﬂéﬁ AR B EPREE IFAAEZLEEN R
d A F SRR RS D ET o (The test report is the test result issued by the
testing institutions as requested by the consignor. Regarding to the
legitimacy of the product, 1t shall be determined by the authorities

arcnrdina +a tha law )
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BYP et HFEA BEF LR ERBZFES/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )
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